5321

310B YvayyouyiL— ( CE )

00000 O 0 O MENU BACK

DRIVE LEVER ( CE )

00O 0O NEXT

Rl MERES EILTEZE fE % 5t " #H A5 % B &
f
i

NO. | PART NO. PART NAME | Q'ty | DESCRIPTION | R/P |From ~ uP TO SERIAL NO.| REMARKS
1 | 5321 3101 000 [7—A ARM 1

2 | 0740 0001 700|CYv%’ RING 1 [s17

3 |5321 3103 500 [~A°4°) PEDAL 1

4 | K700 0106 014 |F Lk BOLT 2 |M6 X 14(7T)

5 | 5317 3302 000 |nyk PAD 1

6 | 3709 3114 000 |A % Linyb BOOTS 1

7 | 5321 3105 000 Ln'— LEVER 1

8 |[5229 0105 000|477 GRIP 1

9 |[5321 3108 000|vv7k SHAFT 1

10 | 5321 3113 000|27"v%" SPRING 1

11 | 0350 0140 822 [PW WASHER 1 |8%22x1.6

12 | A300 0106 001 [+vk NUT 1 |M6

13 | 5321 3114 000|Yv% LINK 1

14 | 0796 0222 520|DU7'yYa BUSH 1 |22x25x20

15 | 5306 3109 000|7°-Y) PULLEY 1

16 | F301 0112 000 [F+b NUT 1 |M12

17 | 5321 3118 000|Yv% LINK 1

18 | 3407 3211 000|27")v%" SPRING 1 |#6

19 [ 3606 2015 000 |7vvavnyoyh BOLT 1

20 | F301 0108 000 |F+vk NUT 8 [ms

21 | 5321 3121 0009 LINK 1

22 | K110 0108 016 |Fi'JL+ BOLT 4 |M8x16(4T)

23 | 5321 3126 000 |44Ayk TIEROD 1 o8

24 | 3408 5008 000 |Y)v 9k =) JOINT 3 [ms

25 | 3522 4341 000 |')vh# =)L JOINT 1 |M8L

CMX222 —31— 09/07/06



	MENU BACK: 
	NEXT: 


